®E R LR RS 1259
Solution treatment Wi, (1965) vx Fig. 3 TxR¥T X 51ic 25Cr
AIOSO"GXZO min, W.Q. 1250°C % 20 min, W.Q. -20Ni Ziz#E %3 5 AISI 310, 310S T
s S5 e - 5L C 1050° F (566°C ) LA C s Sall B i

IVREODKHFBEESNES L TwHH, 25
Cr-12Ni Fic#E¥%+ 5 AISI 309, 3098
CRIORMBLLNLV. LELEBD
EEBERIVHES»R LB, 256Cr-12
Ni ZC3LEEERMEESEREINDE
AT, REmIC 25Cr-20Ni F LR X
51, BERCRBEESS BSENORE
VWHEDORPEVIEZDX VEVWHERAEZS

B : Before test
D : 750°C 5kg/mm2, 2100hr

Photo. 2. Microstructures of SUS41 before and after creep
rupture test.

A : Before test
C : 750°C, Skg/mm?, 780hr
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Fig. 3. Maximum allowable stress values in tension.
(ASME Boiler & Pressure Vessel Code.
Sec. VI, 1965)
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AFVUAROZ ) - THEHEES L7 Y — TR
B OMBZEILRERCLEREECI D TRELEARE
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SUS 32 OEBEREICEKEFT Al &
N OEE(CDVT*

L 5 R L 6
T B E RIS - RATS

Effect of Al and N on High Temperature
Strength of SUS 32
Dr. Susumu Yuki, Kazuo KAZIKAWA
and Keigi YAGI
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Table 1. Chemical composition of test specimens.

Ch. No ! C | si Mn P 3 Ni Cr Mo | Cu N | Sol. Al
1 0036 | 0'56 0:65 0-021 0-023 13-33 17°25 | 2-44 008 0-029 0-003
2 0-027 0-61 1-13 0-023 | 0-022 13-40 17:40 | 2-48 0-08 0-033 0:016
3 0°096 | 058 1-01 0-023 | 0-021 13-40 17:45 1 2-48 0-08 0-032 0-041
4 0:045 0-56 1-27 0-022 0-018 13-05 17°30 1 2-40 0-08 0-079 0-003
5 0029 058 0-73 0-024 0-020 13:15 17-35 246 0-08 ! 0-121 0°005
6 0'040 | 058 0-97 0-022 | 0015 13:35 17:50 { 2-58 008 : 0111 0-003
7 0'038 | 0-57 0-95 0-022 ( 0-018 13:40 17°45 1 2'55 008 i 0-038 0148
8 0039 | 0-60 0-77 0-021 0'019 13:20 17:30 | 2-42 008 | 0°-030 0-416
9 0:034 | 0-61 0-81 0-021 0:020 1315 17:25 1 2+55 0-08 f 0-028 0-735
10 0-047 0-75 1-21 0-022 | 0-'019 13:10 17:20 + 2-42 0:09 ' 0114 0-300

MiC&BRMLEAWLEL Z L M bRTWBEDD T, %

NHLOREMENREZT15, SUSI2 NI T

Al ZBMITE-FBIZHEML 258 © SRS RRER

7Y — THMRBE TR WITHmIC oW L HEL .
2. ft = #

PRI MEREEFLEMRFEC, FA—F « -~V &E
BELTHEEBEML, 103 mmHg EEOEZBITHEIEL 2
DL, FEMBEER THAL, NFIHE N, omESF
BASICRIEL CEFRCELES 2 vwHET, N2
WL, ¥4 AlR#MirEe 373 N ZEGHR T Al
Eshn, 15kgsticgsAA K. Table 1 (ZHtE# ok
SERT.

7t B HIRIBE T 1510~1540°C iITHIBIL 2. 5  —
No. 1013 Al 10kg/t ZFHEmMLAZ v, EARVED
T Fe-Si #A LB F v+ — kL T Al, N
LLBHoBEL, ThidkE s < SUS29 © TiN #
HFET20LREBRIZ AIN B2 LLADTRE VW &E
bhbd. ¥7:F 5~ No.3 1XCps 0°10% (7> T,
AISI 316H o LRWCET 50T, N2C ot v
Bk CeREBRITHEL 2. .

15kg B2 HREHT ¢ 15 mm (THmL .

3. IS EBTL
BRI > CTHRIMIZ X s BT r <~ o

F ¥ — Y3 1100°C X1hr W.Q. ©E KL E TRAR
WERDLNT, T Al N7 =54 tERTHE
LEbhTWwW5A, d-ferite 4D LAV, KEF 4
~2 10 TiAKO AIN T8k 10 TR 8500
Bobhi., INRI v v 7V <—TiHEEIZHBL
HOBLXBETRELR. T Alo7 =54 t&ERT
RELTCoERAZRkw 0w, GHRILBE2 LT EZ
% 1300°C xlhr W.Q. CRELEED LR D7H
1400°C x lhr W.Q. X, BAZIT d-ferrite 4 U7:.
NIEMF v — YR bAAEE L, F+—T 10
© Al+N #d, EXRLAIK AIN 3ZEidi L, d-fe-
rrite OFL L0k, AIN BLHRBLCLNOF — A
FHAVERTRELTCOERRCI v RAEZEEhLLELFE
z 57 %. (Photo. 1)

7tk Al PH x5 v v aAERBBCy 7€
BB LEBEOIAT YA P EEBORRERIC VT
HWOEMMIBIT X VAR, EREED O k>
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BIIFTHe6X30L o JIS 7757 + —HEBH %
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6530°C Tt/ vx~y YOBEIEESY 0529 1T

— B LTCERREBRE TR >k, BREHIIAE
KEELTVWEVWDT02% AR oRED &
OENP L THD ERE Table2 0 x5 ¢
55, FTEROEA*EETHE, C#No
WITSEREE LB REAY LA THIE, BUe®w
DBETT 559, Al OB AR & B9 L
V. 650°C BB T, C = N DFMCcE

a.ch i, b. ¢ch 7 6=5"19%, c. ch 9 6=19"4%, d. ch i0,
% 100(4/7) oxalic acid 102
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OEMEEE VD, RBEBFLEE O DE
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Table 2. Hardness and tensile test results at R. T. and 650°C (1100°C xlhr W. Q.).
Room temperature 650°C R:i’tsi‘o}gS(r)r-C
T.S. | Y.P.* Y.P.*
Hardness EL R . A. |[Hardness El R.A.
k k k k H T.S.
(Hv) K&/ LKL o e | e | | m/mz) (ke/ o B | @) v
11 128 56'5 22-8 763 82:0 | 855 355 186 42-7 65-0 0-64 0-63
2 | 132 58-8 233 72°0 801 82'1| 360 18-3 41-3 70°1 0-62 0-61
3 | 156 651 39-3 63-3 77°8 "‘ 99-2 | 42-1 20-1 43-2 62'5 0-64 0-65
4 | 155 64-2 30-2 682 78:6 ' 986 | 40°2 204 44-9 674 064 0-63
5 170 72-2 37-1 58-1 762 | 1087 | 45-2 177 389 65-4 0-64 0-63
6 . 168 713 35-7 56-8 763 i 108-0 | 44-9 17-4 415 669 0-64 0-63
7 142 61-7 319 59-5 77°8 - 887 374 21-0 419 693 0-63 0-61
8 137 61'8 ' 351 59-8 730 ¢ 885 37-2 22-8 38-5 627 0-65 0-60
9 143 601 ' 338 572 73-0 97-3 | 37°1 21-5 38:6 66-4 068 0-62
10 : 151 613 ' 274 616 629 { 961 | 371 18-0 479 66-1 064 0-61
* 0.29% Proof stress, but cross-head speed is controlled 0.529% /min.
Table 3. Creep rupture test results and precipitate (650°C).
Ch. 10 kg / mm? 15 kg / mm? 20 kg / mm? l Grai Total Sol. AIN Precipitate
No |Rupturs|{ EL Rupture] El.  |Rupture|] EL || size N Al Matrix | Boun-
time (hr)| (%) |[time(hr)| (%) |time(hr)| (%) | i dary
1 30018 | 33-8 | 13200 | 293 3-0 0-029 | 0-003 | <0004
2 13600-2 | 333 | 1141-1| 470 . 35 0-033 | 0-016 %
3 | 5217-1 6°0 | 2994-2 33 464.5| 17°6 | 2°3 0:032 | 0-041 4 — Crz;3Cs
4 1681-0 | 34-3 324-2 | 426 . 5°8 0-079 | 0-003 4 CrsN | (CraC
5 >9200 | — | 3862°5| 23°3 39 | 0121 0:005 |~ f L (CTa
6 | >8500 — | 3245-4| 286 7199 | 11-3 58 0-111 + 0-003 % N Cr 2C
7 | 38064 | 13°0 | 1488°0 — 312-:0 | 433 = 4-1 0-038 - 0-148 | 0°008 | AIN {Ai"f\] 6
8 | 35180 100 7834 | 28°6 .54 0-030 , 0°416 | 0°040
9 129768 | 266 4779 | 140 i 6°3 | 0-028| 0735 | 0-06! ” 4
10 | 23907 9-3 540°2 | 41'7 94 | 0114 ] 0-300 | 0-293 ” 4
kG .
O/Om :\K ‘qﬁ;m | mark--ch 10.
80 =t~ RARY 80 I~
[e]
#T o TS.RT
70 @. > \*‘7 R.A.650°C—
+80-
7 Hv RT
60 160~
160- - N° Elgr
50 140- o v
m g
40 El.gso%c - x> S.650
120- / 7 YPar T L
/ -~ Hy-650°C 80 7
100- . v Hv650¢|
30 M
100- / / Hv 20 3/. ‘,/’—-5—{——~x
P 80- *
20 I
80- ¢ \*X Y P eso%c o ) ) A |
0] o2 o4 06 08
Hy 10 '1 .1 Al %
° 005 010 . Fig. 2. Effect of Al on mechanical properties.
N %
Fig. 1. Effect of N on mechanical properties.
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! ¢ B
Photo. 2. Mlcrostructure of ruptured specimens.
a.chl, b.ch5 ¢ ch9, d. chl0,
x 400 (4/7), oxalic acid 109,

FeyN from extracted replica (ch 5).

Table 4. Lattice spacing of Fe,N, measured from
the electron diffraction pattern.

ASTM card|  exl ex2 C“Nca(;}gTM
3-79 3-80 3-79
2-68 2-68 2-38
2-191 220 2-22
1-89 1-89 2-10
1697 169 169 163
1-549
1-342 1-33 138
1-265 1-26 1-27 1:27
1-200
1-144
1-095 110
1-053
1014
0949
0-85 |
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f«)

Photo. 3. Electron dlﬂ'ract:on pattern and rmcrograph of
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DRSS E» L0 Bbh 599,

N & Al oA BRI, #RCQES 1100°Cx
lhr ©7=»17 sol. Al 0-15D F 5 — < 7 T % AIN
BHRUONS 00036% 57+~ 1'2 2
i30T, EZixd Uk

BEER L B oA Lz Photo. 2 © X 3
Th5. PV Y s R2EFEHRLTCHEHZA
NFHR, TRTHRAIK CraCs BRTHLTEHRDY
ETHIT Al BEEWLK DL, BRRDODE XK AIN
OFEEE, HOMMMEPHEEBEMZE»<T53

tBEbhB.

REEPToHONBEIFZXLNL D DT, 800°
Gz T 1~2000hr {£5% L TG Tt 2T~ . Al
EIWRIML 2+ » — IO, 800°C X2hr TiF
HAEBES. ChIRBEANLERETEEL LS
S B/NEEE S Tl E fIE L THED 8 72 23650°C
OBWKHBRITHLTVRVIS THD. %
NG e CreN 2R 617D, FeN 332
BED, EREOLWPLWEE LSRR VWO TDY,
EHREPOHETERLAVEE X TV S.
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17Cr-10Ni-1'5Me-Cu-Nb-V & # — X
7+ 4 FROEE"
(A =27+ A F M OUFE—D
HrBERT, BRI
tExAR— - 1BE XH
The Welding of 17Cr-10Ni-1-:5Mo-Cu-Nb-
V Type Austenitic Steels
(Study on austenitic heat resisting steels— V)
Ryéichi Sasaki and Humio HATAYA
1. #& El
BNVHY CHEETEER SR L, LB THEEED
FT<hTws EBbh, »o&EIREEOSEYy HNI3 (17
Cr-10Ni-1-5Mo0-0"3Nb-0"3V) % X ¢* HN913 (17Cr-
10Ni-1-5Mo0-2Cu-0'3Nb-0-'3V) o FiRFHE M EIZ >\ T
| L7z, R I FEEMEC Y D EEEeREL
EEE S X CHEERT OREIL DV THE A
2. & !
BHEEVHRoM By, 74 2 8RRzl
R, WFEoMFHE, BURMBB X T2 Y — FHEETE
Bz 17~20t #RE AV, M ozpmz 1100°C X
30minfiiFKETH L. b oR, FEERBE X7
Y — FHEWRBRICH v it o{b¥lkg Table 1
T LR 320 oMEEEET AL, Table 112
BAEMOLERAKS LT 74 2 28inEr2 Ry, NV-A
B#z HNI3 2, CuNV #%ix HNII3 L 3iEFEMER
THnH. CuNV #i2 Cu #2545 FNEXEHEOE LD

LEMEAEEnz0T, Co &t CoNV 4 aiEL

NV-A #13 0°09Nb L{&\v73, NV-B R EEEL
EYONbETHS. B, SRR IC 7 Y~
FHEMRER RS 5 Ld 24° 0¥ ELEE 2,
RETICHEEL, BEKTHRIIEER#FEES X SIT
L. ZThoORFITOPVWTIHEEOT I TEHERREYT
o,
: 3. R & B

3.1 74 R a2ENHKER

DR 324, A— R 3mm OBEE D 74 AT
sh®gy Table 1 x4+, NV-A, B ix 12~139%,
CuNV 1z 209%, CoNV 1% 17% ¢, £4 7@BHEDOX
SIINEERD, ZVv—FZRBIEETNVEIERTZES
EThs.
3-2 BEKFOHTRRI XTIIERAR

NV-B 2 VW #FIZ o> CHfETFREBE2ZTR vy Cu
NV 3ENnERLLE»2 20 TR O » By
HKERD TR0k, HTER 10 320 16 o OWmHE
L4 RFate &, 180° x-cghoi-.

Fig. | B&FEELAV ~#FO5|BRBREREZR
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" Fig. 1. Tensile strength of welded jointe.

Table 1. Chemical composition of material and Fisco cracking test result.
Chemical composition (%) Crack
No sensitivity
C Si Mn Ni Cr Mo Nb v Others (%)
42C 0-10 0-47 1-74 9-70 | 19-30 | 1°56 0-21 0-39 |
44 0-09 0-43 2-18 11-50 | 18-40 | 1-27 0-28 0-34
46 0-13 0-40 2-07 11'00 | 16°30 | 1-21 0-21 0-41
Base metal| 47 B 0-14 0-43 1-69 9-20| 1870 | 1-19 0-35 0-30
48 A 0-13 0-40 2-06 890 | 1595 | 1-84 0-44 0-30 )
K9 0-12 0-43 1-92 10-23 | 16-81 1-33 0-25 0-25 | 1:93Cu
NV-A | 014 0-27 2-06 9-12 | 16-30| 161 0-09 0-33 12
. NV-B | 014 0-46 2-16 9-38 | 17°10| 145 020 0-40 13
Deposit
metal CuNV | 015 | 024 | 2:42 | 10°30 | 16°00| 140 | 044 | 036 |1'95Cu 20
CoNV | 0°16 0-32 1-61 11-23 | 1650 0-81 0-30 |6-95Co 17
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